Declaration of Conformity
In Accordance with ANSI/ISEA 125-2014

F‘ FALLT=CH'

Fall Protection. Precision Engineered.
Alexander Andrew, Inc. 1306 S. Alameda St Compton, CA 90221

Declaration # D0215013 Declaration Date 2.25.15

Tested ltem#  83709SA7 9' DuraTech® Cable SRD

Additional Items Conforming Under this Declaration:

83709SB7 838095G9

Alexander Andrew, Inc. declares that the product(s) listed above is in conformity with
the requirements of the following performance standard(s):

ANSI 2359.14-2012

Conformity Assessment Method in accordance with ANSI/ISEA 125-2014

Level 1 Level 2 X Level 3

Level 1: FallTech Lab Level 2: FallTech Lab Level 3: Independent 3rd Party Lab
Outside the Scope of Within the Scope of accredited to
ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005 ISO/IEC Standard 17025:2005
Supporting

. PC-0474 PC-0596
Documentation

Authorized Signature M/\"-

Dustin Hawkins Title VP Business Development Date 9.11.15

Name

DoCRevl 7.2.14




Exova

ocm

Attached to this attestation is the test report generated by FallTech Testing Laboratory. Exova OCM test
witness certifies the report accurately presents the testing performed on the samples identified.

Test Report #

Date

Base Part #

Description

Sample ID’s Results

PC-0474

2/2512015

83709SA7

9' Cable Self-retracting Device

2289250
2289243
2289251
2289244
2289235
2289240
2289232
2289237
2289239
2289236
2289234
2289233
2289246
2289248
2289245
2289249
2289242

Pass

2289238

Test Witness Signature:

Robert Fortner

Technician

Mechanical Laboratory

(Signed for and on behalf of Exova-OCM)

Rttt T

Approval Signature:

Bruce K. Sauer
Technical Director

(Sig ‘ohand on behalf of Exova-OCM)

Approval Signature:
Thomas J. (Tom) Parsons

Manager

Quality / Technical Services

(Signed for and on behalf of Exova-OCM)

P

This attestation shall not be reproduced except in full, without the written approval of Exova-OCM. The laboratory has witnessed the
testing the material / items supplied by the client as sampled by the client. The testing is not within Exova OCM's L.A.B scope of testing

and was not performed at Exova OCM.

FallTech Testing Laboratory
Attestation Number: 350239-1
Revision Letter: Original

Page 2 of 2

Exova OCM 3883 East Eagle Drive  Anaheim, CA 92807

LABORATORY
ACCREDITATION
BUREAU
ACCREDITED

Certificate # L2185 Testing
ISOMEC 17025

USA




‘ FALLT=CHI

Fall Promction  Précision Enginserad

FallTech Testing Laboratory

FallTech Test Report

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

Test Report Number PC-0474 Date 2/25/2015 Rev Rev Date
Report Prepared For [FallTech
Initiated By Dan Redden Test Specificati ?25;;3‘4592‘;4;2012 421,423,425, 426,4281,
Base Part # 837095A7 Description 9' Web Self-retracting Device
Proposed Part # NIA Built By Whom Production | BOM|No
Test Request # PC-0474 Date Received 1/26/2015 | Date Complete| 2/24/2015
Test Operator Peter Mahbubani Test Operator Yesbet Sierra
Sample ID Description

2289250 9' Cable Self-retracting Device

2289243 9' Cable Self-retracting Device

2289251 9' Cable Self-retracting Device

2289244 9' Cable Self-retracting Device

2289235 9' Cable Seif-retracting Device

2289240 9' Cable Self-retracting Device

2289232 9' Cable Self-retracting Device

2289237 9' Cable Self-retracting Device

2289239 9' Cable Self-retracting Device

2289236 9' Cable Self-retracting Device

2289234 9' Cable Self-retracting Device

2289233 9' Cable Self-retracting Device

2289246 9' Cable Self-retracting Device

2289248 9' Cable Self-retracting Device

2289245 9' Cable Self-retracting Device

2289249 9' Cable Self-retracting Device

2289242 9' Cable Self-retracting Device

2289238 9' Cable Self-retracting Device

Thia s xcredisnd = acondance with the recogns SO/EC 170252005, This tmchnical

g

ACCREDITED
Certificate#f TL-594 Testing

Page 1 of 26

fara defined scape snd the sperstion of 8 bbormory gualty manage mant system (refer o the joimt SO-LAC-WF Com--csdl-l Jamunry 2009)

FLT-08 Rev.D 10/1/2014



FallTech Testing Laboratory
1306 S. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060

www.falltech.com

3 FALLT=CH

Fall Protection. Precision Engineerd

3 P £ epo
Test Report Number PC-0474 Date 2/25/2015 Rev Rev Date
Report Prepared For  |FallTech
Initiated By Dan Redden Test Specification ANSI| 2359.14-2012 4.2.1,4.2.3,4.25,4.2.6,4.2.8.1,
4282 4283
Base Part # 83709SA7 Description 9' Web Self-retracting Device
Proposed Part # N/A |Built By Whom Production | BOM|No
Test Request # PC-0474 IDII. Received 1/26/2015 | Date Complete| 2/24/2015
Test Summary
Test Specification Test Criteria Test Result PassiFail
_ Class A < 24" "
Arrest Distance Class B < 54" 17.9 Pass
ANS! Z355.14-2012 Max Arraest Force < 1800 Lbf 1216.8 LBf Pass
421 Class A <1350 Lbf
Avg Arrest Force Class B <900 Lbf 835.4 LBf Pass
Retraction Tensi Bt ii=s A 2.2 LBf Pass
etraction fension 524,, Extandad .
Arrest Di GRS A 213" Pass
rrest Distance Class B < 54" .
1800 Lbf 1191.
ANSI 2359.14-2012 Max Arrest Force < 7 LBf Pass
42.1 Class A <1350 Lbf
Avg Arrest Force Class B < 900 Lbf 764.4 LBf Pass
i 1.25 Lbf - 25 Lbf
Retraction Tension < 24" Extended 2.2 LBf Pass
A Di Class A < 24" 26.7" p
rrest Distance Class B < 54" A ass
800 Lbf 1066 LBf
ANSIZ359.14-2012 | M2X Arrest Force st g
421 Class A < 1350 Lbf
Avg Arrest Force Class B <900 Lbf 610.4 LBf Pass
& — 1.25 Lbf - 25 Lbf —_—— "
etraction Tension <24 Extended R ass
4' Fall w/ 300 Lb Test
Weight; Weight Shall Not Did i
ANSI 2359.14-2012 Dynamic Strength eig eig all Nof id not strike ground Pass
Strike the Ground
423
Line Constituent Strength 1000 Lbf 1042.3 LBf Pass
4' Fall w/ 300 Lb Test
ight; Weight Shall Not i i
ANSI Z359.14-2012 Dynamic Strength Weight; Weig| all No Did not strike ground Pass
Strike the Ground
423
Line Constituent Strength 21000 Lbf 1042.3 LBf Pass
4' Fall w/ 300 Lb Test
i ight; igh 1] Di i
ANSI 7359.14-2012 Dynamic Strength Weight; Weight Shall Not d not strike ground Pass
Strike the Ground
423
Line Constituent Strength > 1000 Lbf 1043 LBf Pass
This with the gn: I50/EC 170252005, Thia sccreditmtion demonstrites Wehncsl compatance

loullfnl‘mnt the onrwu of a laboratary quaity wmﬂn system |refar to the joint SO-LAC-UWF Communigud dmed laruary 2009}

ias

ACCREDITED

Certificatedt TL-594 Testing FLT-08 Rev. D

Page 2 of 26 10/1/2014




FALLT=CHI

Fall Protection. Pracision Enginered.

-
T

FallTech Test Report

FallTech Testing Laboratory

1306 5. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060
www.falltech.com

Test Report Number PC-0474 Date 2/25/2015 Rev Rev Date
Report Prepared For  |FallTech
Initiated By Dan Redden Test S ificati i\b;s;iafsé‘t;:;zmz 4.21,423,425,4.26,4.281,
Base Part # 837098A7 |Description 9' Web Self-retracting Device
Proposed Part # N/A |Built By Whom Production BOM|No
Test Request # PC-0474 | Date Received 1/26/2015 | Date Complete| 2/24/2015
apst Z?ﬁ:;‘”mu Static Strength foé 352‘:::; ” 3012.8 IbF Pass
— 23:15:\2:;4-2012 Static Strength fof:éﬁt:; ds 3012.0 IbF Pass
el 2345‘::;4_2012 Static Strength ;;:égizt::ds PALARE Poss
R 23:.‘;3..;4-2012 Retraction Tension lzzil'b Ei;:: d‘::‘ 4.16 IbF Pass
N E:::;Lmu Retraction Tension 1215 ,,U;fx;:: dl";f 5.64 |bF Pass
N H: 3 :;4'2012 |Retra-:tinn Tension ;ii.l.'b;:: d';:f 6.16 IbF Pass
Arrest Distance E:::: :; :::: 16.7" Pass
ANSI 2359.14-2012 Max Arrest Force < 1800 Lbf 1176.9 LBf Pass
SR Avg Arrest Force ?F:i: :i i:;: ﬁ 839.6 LBf Pass
Retraction Tension ;22'1}211:: d';:f 3.1L8f Pass
Arvest Distance et : =4 204" Pass
ANS! 2359.14-2012 Max Arrest Force < 1800 Lbf 1182.5 LBf Pass
Retraction Tension iii'EbE:tt::d?;lr 2.2 LBf Pass
Arrest Distance E:::: :: :4:: 20.3" Pass
ANSIZ359.14-2012 | M@x Arrest Force S0 LHF AL i
Wb Avg Arrest Force E:::: :;ﬁ:: LL:: 777.5 LBf Pass
Retraction Tension ;221,!'2;:: d|::|f 2.4 LBf Pass
:.-‘- hﬂntl’l;ﬂ":-' o ota ohors quaity wasagewant :::::o-ﬁfn:m M:‘A‘r w..::x':,'; 2008) e
fas
otevessonbuy SNSRI Page 3 of 26 FLT-08 Rev.D 10/1/2014
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FALLT=CH

Fall Profecton. Precision Engineered

FallTech Test Report

FallTech Testing Laboratory

1306 5. Alameda Street,
Compton, CA 50221-4803
Tel: (323) 752-0060
www.falltech.com

a5

ACCREDITED
Certificateff TL-594 Testing

Test Report Number PC-0474 Date 2/25/2015 Rev Rev Date
Report Prepared For  |FallTech
Initiated By Dan Redden Test Specification :23;%3;59213452012 421,4.23,425,426,4281,
Base Part # B837095A7 Description 9" Web Self-retracting Device
Proposed Part # N/A Built By Whom Production BOM|No
|Tut Request # PC-0474 [DIh Received 1/26/2015 I Date Complete| 2/24/2015
Arrest Distance E:::: : 2 2:: 21.5" Pass
ANSI 2359.14-2012 Max Arrest Force < 1800 Lbf 1261.4 LBf Pass
Retraction Tension iii,ll':tez: dI::If 3.0 LBf Pass
Arrest Distance E:::: :i :::: 213" Pass
ANS| 7359.14-2012 Max Arrest Force < 1800 Lbf 1145.4 LBf Pass
b Avg Arrest Force E::: :;ﬁ;: i: 813.8 LBf Pass
llnetraction Tension ;ii'l'-:fx;ez: d':;f 2.6 LBf Pass
Arrest Distance E::ss: :; :4., 205" Pass
ANSI 2359.14.2012 [Max Arrest Force <1800 Lbf 1270.3 LBf Pass
AR Avg Arrest Force E:::z :; ﬁ:: t:: 758.8 LBf Pass
|Retraction Tension zii,,u;;::dﬁf 3.0 Lef Pass
Arrest Distance Ell:z: : ; ::: 33.7" Pass
ANSI 7359.14-2012 [Max Arrest Force < 1800 Lbf 1298.4 LBf Pass
S Avg Arrest Force E:::: :i ;:;: i: 631.6 LBf Pass
Retraction Tension ISZ;.E'I;L;‘E dl:: 2.8 LBf Pass
Arrest Distance E:::::i::" 25.5" Pass
ANS| 7359.14-2012 Max Arrest Force <1800 Lbf 1248.4 LBf Pass
b Avg Arrest Force E;::: : i ;i?l: i: 733.9 LBf Pass
Retraction Tension i_ii'l'-:it:: di;:f 2.8 LBf Pass
e At e Sk o apaum oF £ By oSy miantrt Fori pebor o e A SACUE Crmtmetd ot ey SUR).
Page 4 of 26 FLT-08 Rev.D 10/1/2014




- FallTech Testing Laboratory
ﬁ FALI_T:C}-I 1306 5. Atameda Street,

Compton, CA 90221-4803
Tel: {323) 752-0060

www.falltech.com

FallTech Test Report

Test Report Number PC-0474 Date | 2/252015 Rev Rev Date
[Report Prepared For _|FaiiTech
Initiated By |D,-. Redden Test Specification ﬂi ga:%:;mu 421,423 425,426, 4281,
Base Part |83709SA7 |Description |9’ Cable Self-retracting Device .
Proposed Part # |NA Buiit By Whom |Production — |___BomNo
0 g 1 L : | 1zer2015 | Date Complete| 2/24/2015
Class A<24" .
Arrest Distance et Ceis 246 Yo
ANSIZ359.14-2012 | M2X Arest Force <1800 Lbf 1176.6 LBf Pass
4283 Class A < 1575 Lbf
Avg Arrest Force o B2 153815 828.8 LBf Pass
Ilmrlcﬂon Tension i:i:’gmm’ 2.8 LBf Pass

A 2lasiaas
Conclusion
e

%’}G:]M q, FallTech Pm)inﬁwfmrxﬁm Device meets the requirements of ANSI 2359.14-2012.

Report Signatories and Approval

Poter Mahbuban oate —

Witnessed by ',Reu \m’ Date 9/3/2015

s ARSI W 0 GIEETED T EITINTIE 4T TR ISP Atd et Mevdes 50 BD LTSI32008 Tha mIrwsamat anTvImvmes et 28 tITeenesie
Brpdef-ma e pd U ST 270 MUZEIY 203 T TAOMETEM LAt T Cefec i ve g or 50 AL A Jgvvac gon fEED e 20000

g

ACCREDITED
Certificated TL-594 Testing Page 5 0f 26 FLT-08 Rev.D 10/1/2014



Exova

Attached to this attestation is the test report generated by FallTech Testing Laboratory. Exova OCM test
witness certifies the report accurately presents the testing performed on the samples identified.

Test Report #

Date

Base Part# | Description

Sample ID’s Results

PC-0556

5/18/2015

83709SA7 9' Cable Self-retracting Device

2492314
2492325
2492326
2492328
2492321
2492358
2289232
2289237
2289239
2492317
2492318
2492319
2492315
2492323
2492322
2492316
2492324
2492320

Pass

Test Witness Signature:

Robert Fortner

Technician

Mechanical Laboratory

{Signed for and on behalf of Exova-OCM)

N By =i

Approval Signature:

Bruce K. Sauer
Technical Director

{Sign%?d }:r anz on feha!f of ExOf-OCM}

.t Cav iR

Approval Signature:
Thomas J. (Tom) Parsons

Manager

Quality / Technical Services

(Signed for and on behalf of Exova-OCM)

S

oGy

This attestation shall not be reproduced except in full, without the written approval of Exova-OCM The laboratory has witnessed the
testing the material / items supplied by the client as sampled by the client. The testing is not within Exova OCM's L A B scope of testing

and was not performed at Exova OCM

Exova OCM 3883 East Eagle Drive  Anaheim, CA 92807

FallTech Testing Laboratory
Attestation Number: 350641
Revision Letter: Original
Page 2 of 2

LABORATORY
ACCREDITATION
BUREAU
ACCREDITED
Certificate # L2195 Testing

ISO/NEC 17025

USA




FallTech Testing Laboratory

‘ FALLT=CHI 1306 5. Alameda Street,

Fall Proection Precision Enganeened Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

FallTech Test Report

Test Report Number PC-0596 Date 5/18/2015 Rev Rev Date
Report Prepared For |FallTech
Initiated By Dan Redden Test Specification ?hzl‘it ;3:%_;22012 421,423,425,4.26,4281,
Base Part # 83709SAT |Description 9' Cable Self-retracting Device
Proposed Part # |Built By Whom Production | BOM
Iesl Request # PC-0596 lnm Received 42125.0 l Date Complete| 5/18/2015
Test Operator Peter Mahbubani ITest Operator Xavier Avila
Material/Sample Identification
Sample ID Description

2492314 9' Cable Self-retracting Device

2492325 9' Cable Self-retracting Device

2492326 9' Cable Self-retracting Device

2492328 9' Cable Self-retracting Device

2492321 9' Cable Self-retracting Device

2492358 9' Cable Self-retracting Device

2289232 9' Cable Self-retracting Device

2289237 9' Cable Self-retracting Device

2289239 9' Cable Self-retracting Device

2492317 9' Cable Self-retracting Device

2492318 9' Cable Self-retracting Device

2492319 9' Cable Self-retracting Device

2492315 9' Cable Self-retracting Device

2492323 9' Cable Self-retracting Device

2492322 9' Cable Self-retracting Device

2492316 9' Cable Self-retracting Device

2492324 9' Cable Self-retracting Device

2492320 9' Cable Self-retracting Device

Thia n wih the ecognizad mmamionsl Sonded SO/EC 170252005 This e

tor s dufmed ;uu.- and the opermion of a lsbormory quality masagement system frefer s the iy SO-LAC-WUF Communigud dote d Jasuary 2009)

a3

ACCREDITED
Certificatel TL-594 Testing Page 10of 26 FLT-08 Rev. D  10/1/2014



1d FALLT=CH

Fall Protection. Precision Engiroensd

FallTech Test Report

FallTech Testing Laboratory
1306 §. Alameda Street,

Compton, CA 90221-4803

Tel: (323} 752-0060

www.falltech.com

PC-0586 5/18/2015
|Report Prepared For _|FallTech
AN 14+ 2.1,4.23,425,4286, 4281,
Initiated By Dan Redden Test Specificati S| Z359.14-2012 4.21,4.2.3,4.25,426,4.28
4282 4283
Base Part # 83709SA7 Description 9' Cable Self-retracting Device
|Proposed Part # Built By Whom Production | BOM|
[Test Request # PC-0596 [Date Received 421250 | Date Complete| 5/18/2015
Test Specification Test Criteria Test Result Pass/Fail
, Class A < 24" "
Arrest Distance Class B < 54" 13.5 Pass
1800 Lbf .0IbF P
ANSI 359.14-2012 Max Arrest Force < 1281.0 b ass
4.2.1 Class A < 1350 Lbf
Avg Arrest Force Class B < 900 Lbf 8759 |bF Pass
. " 1.25 Lbf - 25 Lbf
Retraction Tension < 24" Extended 4.2 IbF Pass
i Class A < 24" .
Arrest Distance Class B < 54" 17.6 Pass
1800 Lbf % P
ANS| 2356.14-2012 Max Arrest Force <180 1381.2 IbF ass
421 Class A < 1350 Lbf
7 855.2 IbF P
Avg Arrest Force Class B < 900 Lbf ass
) 1.25 Lbf - 25 Lbf
[Retraction Tension < 24" Extended 3.4 IbF Pass
Class A < 24"
i 21.5" P
Arrest Distance Class B < 54" 7 ass
< 1800 Lbf 1083.9 IbF Pass
ANSI 2359.14-2012 | MaxArrest Force =
4.2.1 Class A <1350 Lbf
s 7.8 IbF P
Avg Arrest Force Class B < 900 Lbf 807.8 ass
. ] 1.25 Lbf - 25 Lbf
Retraction Tension < 24" Extended 3.2 IbF Pass
4' Fall w/ 300 Lb Test
ANSI Z359.14:3012 Dynamic Strength Weigh?; Weight Shall Not Did not strike ground Pass
Strike the Ground
423
Line Constituent Strength > 1000 Lbf 1043.0 IbF Pass
4' Fall w/ 300 Lb Test
i ight; Weight Shall Not Did not strik
ANSI 7359.14-2012 Dynamic Strength Weigl f, eight Shall No id not strike ground Pass
Strike the Ground
4.2.3
Line Constituent Strength > 1000 Lbf 1046.0 IbF Pass
4' Fall w/ 300 Lb Test
ANSI 2359.14-2012 Dynamic Strength Weighl.:: Weight Shall Not Did not strike ground Pass
Strike the Ground
4.2.3
Line Constituent Strength > 1000 Lbf 1046.8 IbF Pass
his dim with the - soeal Standand SO/EC 17025:2005. This sl
for 3 defned mp- and the speration of 3 abormory qualty management system (refer s the joiny SO-LAC-WF Ce—nunu-i dwmed Jamusry 2009
ACCREDITED
Certificatel TL-594 Testing Page 2 of 26 FLT-08 Rev. D 10/1/2014
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FALLT=CH'

Fall Prolaction. Precision Enginperad.

FallTech Test Report

FallTech Testing Laboratory

1306 S. Alameda Street,
Compton, CA 90221-4803
Tel: (323) 752-0060
www.falltech.com

Test Report Number PC-0596 Date 5/18/2015 Rev Rev Date
Report Prepared For  |FallTech
ANS| 2359.14-2012 4.2.1,4.23,425,4.26,4.2.81,
Initiated By Dan Redden Test Specification 4282 4283
Base Part # 83709SA7 |Description 9' Cable Self-retracting Device
Proposed Part # Built By Whom Production | BOM
Test Request # PC-0596 Date Received 42125.0 | Date Complete| 5/18/2015
ANSI 2359.14-2012 > 3,000 Lbf
= 3012.8 IbF P,
425 Static Strength for > 60 Seconds ass
ANSI Z359.14-2012 : 3,000 Lbf
425 Static Strength for > 60 Seconds 3012.0 IbF Pass
ANSI Z2359.14-2012 > 3,000 Lbf
425 Static Strength for » 60 Seconds 3012.8 IbF Pass
ANSI 2359.14-2012 1.25 Lbf - 25 Lbf
i i 4.2 |bF
426 Retraction Tension < 24" Extended Pass
ANSI 2359.14-2012 L i 1.25 Lbf - 25 Lbf
426 Retraction Tension <24" Extended 3.8 IbF Pass
ANSI Z359.14-2012 " 1.25 Lbf - 25 Lbf
426 Retraction Tension < 24" Extended 3.2 bF Pass
Class A < 24"
Arrest Distance ch:: # = 3 14.0" Pass
ANSI 2359.14-2012 |Max Arrest Force < 1800 Lbf 1068.1 IbF Pass
4,281 Class A <1575 Lbf
Avg Arrest Force CI::: 331125 Lbf 824.1 IbF Pass
1.25 LI;f - 25 Lbf
|Retraction Tension < 24" Extended 2.810F Pass
Class A < 24"
Arrest Distance Class B : 5an 21.0" Pass
ANS| 2359.14-2012 |Max Arrest Force < 1800 Lbf 1030.4 IbF Pass
4.281 Class A < 1575 Lbf
Avg Arrest Force Cl::: Bf 1125 Lbf 649.3 IbF Pass
1.25 Lbf - 25 Lbf
rnetraction Tension < 24" Extended 4.2 IbF Pass
lass A < 24"
Arrest Distance g::: 5 i 2 - 153" Pass
1 f
ANSI 2356.14.2012 |Max Arrest Force < 1800 Lb 946.3 IbF Pass
4281 Class A <1575 Lbf
Avg Arrest Force G“z et 733.6 IbF Pass
1325 Ll;f - 25 Lbf
Iﬂetmction Tension <24" Extended 3.2 IbF Pass
™ ™ dud in with the recagr S SO/EC 1 This 2 e
for s defined scope and the ian of a qusiny = mt gystem (rwfer = the joiet SO-LAC-WUF Communigud dated lanusry 2009).
ACCREDITED
Certificatet TL-594 Testing Page 3 of 26 FLT-08 Rev.D  10/1/2014



FALLT=CHI

Fall Proteciion. Procision Engineerad

-
s

PC-0596

FallTech Testing Laboratory

FallTech Test Report
5/18/2015

1306 5. Alameda Street,

Compton, CA 90221-4803

Tel: (323) 752-0060
www.falltech.com

FallTech
ANS| 2359,14-2012 4.2.1,4.2.3,4.25,4.26, 4.2.8.1,
s Teot Dpsciisasion 42824283
83709SAT Description 9' Cable Self-retracting Device
Built By Whom Production | Bom
|T¢l‘l Request # PC-0596 Date Received 42125.0 | Date Complete| 5/18/2015
Class A< 24"
s g P
Arrest Distance Class B < 54" 15 ass
< 987.4 IbF Pass
NS RS04 Max Arrest Force <1800 Lbf
4282 Class A < 1575 Lbf
= 11bF
Avg Arrest Force Class B < 1125 Lbf 829.11b Pass
- ) 1.25 Lbf - 25 Lbf
Retraction Tension < 24" Extended 3.0 LBf Pass
. Class A< 24" "
Arrest Distance Class B < 54" 13.2 Pass
1800 ; Pass
ANSI 2359.14-2012 Max Arrest Force < Lbf 1224.1 IbF a
4.2.8.2 T Class A <1575 Lbf . pasi
VEMREsl tonee Class B < 1125 Lbf -
A — 1.25 Lbf - 25 Lbf o Foes
earaction Jension < 24" Extended E
. Class A< 24" "
Arrest Distance Class B < 54" 35.4 Pass
1 Pi
ANSIZ359.14-2012 | Max Arrest Force <1800 Lbf 1214.6 IbF ass
4282 e Ar r Class A < 1575 Lbf £45.3 IbE P
L v Class B < 1125 Lbf :
Retraction Tensi KasAnl- 25 Ot 2.8 IbF Pass
etraction Tension < 24" Extended i
A Di Class Asasr 18.6" Pass
rrest Distance Class B < 54" q
Arres 1 P
ANSIZ359.14-2012  |Max Arrest Force £1800 Lbf 1244.3 IbF ass
4283 At Class A< 1575 Lbf 412.0 bF p
vg Arrest Force Class B < 1125 Lbf 3 ass
Retraction Tensi Aaei- A5t 3.0 IbF Pass
etraction Tension <24" Extended i
Class A< 24" "
Arrest Distance Class B < 54" 29.2 Pass
< 1800 Lbf k Pass
ANSI 7350.14-2012 Max Arrest Force < 1019.2 IbF
4,283 AR Class A < 1575 Lbf €877 T6E Pass
VB IRRIRIS Class B < 1125 Lbf :
ion Tensi i 3.0 IbF Pas
Retraction Tension < 24" Extended G ass
Thia s ] aed in wiTh the recogni BO/IEC 17025:2005. This sccreditation demonatrates technical competance
for a defined 1cope and the ion of 3 Y quality ‘o system (refer s she joint GO-LAC-WF Communigué deted January 2009).

as

ACCREDITED
Certificate#f TL-554 Testing

Page 4 of 26

FLT-08 Rev. D  10/1/2014




FallTech Testing Laboratory
1306 5. Alameda Street,

Compton, CA90221-4803

Tel: (323) 752-0060

www.falltech.com

1d FALLT=CH

L it i BN e bemgreveeal

FallTech Test Report
Test Report Number PC-0588 Date 5/18/2015 Rev Rev Date
|Report Prepared For _|FaliTech
| nr Dan Test S ANSI Z359.14-2012 421,423,425 4286,428.1,
nitiated Redden P 14.282,4283
Base Plﬂ! B83T09SAT Description |9’ Cable Self-mtrocﬁng Device
Proposed Part # |Built By Whom |Production [ BoM|
|Test Request # PC-0596 |Date Received | 421250 | Date Complete| 5/18/2015
Class A < 24" i
Arrest Distance ChneB 545 PER Pass
ANSI 2359.14-2012 |Max Arrest Force < 1800 Lbf 1051.8 IbF Pass
4.283 Class A< 1575 Lbf
Avg Arrest Force Cless B.£.1128 b4 809.5 IbF Pass
1.25 Lbf - 25 Lbf
. y - lﬁﬂl‘ll:ﬂnﬂ Tension 5.2’4' Extended 4.0 IbF Pass
R e T S
%‘b’% (ﬁ(z A’} FallTech P/N }Wﬁﬁ Self-retracting Device meets the requirements of ANSI 2359,14-2012.

Report Signatorles and Approval

Lab Quality Manager
Peter Mahbubani Date 5/18/2015
Witnessed by Rtk j.,,_'_;ﬂ:ﬁﬂ r. 5/3/2015

Tra o as W, SEITITT CEEITI N et Ihp WA Aed rnratace Ree et 30 B0 LTS3 2008 TR morw s Wtan 3T siees MR LN IITERIRTIe
For 3 3 u asIen 23N SEST AT A M IS QBT TaTagE Tl AT e rE e et 300 AT-WP Jav et aun amed aaraan 2350
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